For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 41

1405

14 HP B&S Vanguard Engine

....
0w N 5
o @z Ammvn e
o e < (&2 o
=) o FAN =
o mﬂuwv \\@ ] @& ﬂr.}m \mvwv _wm A Ty
\ —.I.. RS VR an
S/ o gmuu &
/ o s
7/ ) e
/ ‘CU _QO.
VI~ e
\m\ (5] i wr/
G/ e - ~
fmmmmr{i\w mﬂ\ _%w_ [} e
o k ﬂ,
N .
\
A, //
iy \ \
[ = N
- N ™, "
,ﬁ/?// " A 7 <m ovv /{\V
SN § N TN a m/ \v
/// // p— - N \.\“.\\ a
) e ) /m,mmmm\A \\ 0 / )
&ﬂuﬁ\ \, \ /\Av / ot~
57 / // v,/ \\
YA
\ N
] [ \ e EEEE /
g™ e ™~ \
v A AN s
Ty) A\Q N N
Lo ./ // Amw_
S (]
S .@uy \ o™
| MHJ w mnwmﬂlv -
\\mmﬂ w,,,: ........... (7 3l
V7R R E— NS
VN = (A
Y W// AN\
\\\ VAo N Ny s Au y J
A N N e W, B o
\ h\ \\ \ \uu\,w C \V mw./ /HHHHHHAUN (7 / ] mmwy
Twi / A\Mmmwm K Amm“v/ ,//\ / / 0 mmmnw
xy O | X 4 v r‘Knsriwviunuuuuuuuwmr\n 2
= AR TN VAT A G
W ) s < \
- A A NN i s
Y g S\ (—— (M
o5 | WO AN T AN
\\, \ 1/ S e W\ e Wr R L0 /m\ ¥,
Af@v NN v AN
2| R/ W\
o LN » k2
‘*n ,”w mmw VA nmw \M W“\ \M\mwmx\\ RN,HHHMMHHHHHN 5 y \v
e, 7 A e ——. 7/ .
”m llllll Aa \.\ \\\\ “\\\Q ‘\\\n“u\\\“ﬂﬂﬂﬂ / A”/ A% ﬂy
NHHL /7 \'a\
_A\ /at w NN
A 7 e A p - nm_v/// =
- SR N
~ D S g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

14 HP B&S Vanguard Engine

Page 2 of 41

Ref#  Part Number Qty S/P/F  Description
BS-28Q777-0647-E1 1 14 HP B&S Vanguard Engine
1 BS-496412 1 Cylinder Assembly
2 BS-399265 1 /P Bushing/Seal Kit
3 BS-391086 1 S Oll Seal
8 BS-495734 1 /P Breather Assembly
9 BS-27803 1 S  Breather Gasket
10 BS-94621 1 S Hex Screw
11 BS-281246 1 S  Breather Tube
87 BS-491323 1 S  Governor Shaft Seal
186 BS-67218 1 Hose Connector (Vacuum Line)
227 BS-493935 1 Governor Lever
230 BS-94927 1 Flat Washer
306 BS-225020 1 Cylinder Shield
307 BS-94930 1 S  Hex Screw
337 1 UNKNOWN
383 1 UNKNOWN
552 BS-491986 1 /P Governor Crank Bushing
562 BS-94907 1 Governor Lever Bolt
592 BS-231978 1 Hex Nut
614 BS-93306 1 /P Cotter Pin
616 BS-495157 1 S  Governor Crank
635 BS-280872 1 S  Spark Plug Boot
718 BS-230192 1 S Locating Pin

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 41

1405

14 HP Engine Assembly

S

i

g \\
& _m“
&

P
~ A
5/ \ A
\\ / o
\ N.u\\\ AA =y
h / OE —
& -\ / PR
AR
i / !/ / Y
\\ 7 ( \ ANAV.¥
p /\ \“\.\ \,u-.lllllll...
ﬂ v VmA \ \\\..H\nuuuuunnu.
AN e .
N
ﬁ.{A N oy
s RN
RN
S .n.,/ N
L=t \
ey Y
- @B 8
—e T ~
e,
5
! N, J
Wﬂ. ./, p \\/// . -
I / / e /...,%a..n“y
o N ()
W \ \\ \\\ o
/ ) / / \““ Wi
. A /S ,.“..- ..
/ N, \ \\\r\ _m
‘\ ,/., e - m &N\ : QN\ ..M.\\ NA,{ A
- he [ AN /&QF
™~ b ﬂ/ A\ dt 3 e .n_w‘
- /' "y
K ] N v
T \ / \“\ |
N\ 7 // oo
x\ Vo o \\\ -] ’
esy g
_ il A ,
S35 = it ﬁmgg.iarin HHHHH\\ ;\ A_w

™,

A

e S

// \v .

||||| All\

\

Y.

3

v
hnwv\ \

KE\\\

ﬂ_,MN
.“ Ve

\wﬂ

\e\

/
\

,MW

\

@

,

- r
R

— - ||\U.... & o=

/ m \ &

/ / == mnwn.-,

>
A\
V”

un

H“H S .uu

1Y)

ey

Rt i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

14 HP Engine Assembly

Page 4 of 41

Ref#  Part Number Qty S/P/F  Description
9 1186391 1 S  Flange Nut, 5/16-18
10 1100044 1 S Hex Head Screw, 5/16-18 x 3/4
72 1807450 1 Clip
85 1107383 1 S Flat Washer, 3/8
114 1768194 2 S Hex Head Screw, 3/8-16 x 1-1/2
160 1772330 1 /P Engine Sheave
163 1186231 1 S  Hex Nut, 3/6-16
167 1100243 1 S Lockwasher 3/8
191 1754128 2 /P Flange Screw, 1/4-20 x 3/4
277 1185985 2 S Keps Locknut, 10-24
278 1735531 1 S CableTie
315 1766341 1 Fuel Tank Pad
316 1766188 1 /P Fuel Cap
317 1772814 1 /P Fuel Tank (Incl. Refs. 533, 534 & 535)
318 1772884 1 Throttle Choke Control
320 751-3141 1 S Oil Drain Hose
322 1768865 1 S  Oil Valve Assembly (Incl. Ref. 539)
323 1766121 1 /P Control Knob
324 1772810 1 /P Muffler
327 1772388 1 S Electric Clutch
329 1744454 1 S Hex Head Screw, 7/16-20 x 3
331 1772385 1 /P Clutch Retainer
332 1104337 1 S  Square Key, 1/4 x 1-1/2
334 1100244 1 S  Spring Lock Washer, 7/16
335 1762042 2 Hex Head Screw, 3/8-16 x 1
337 1185140 2 S  Special Lock Washer
338 1747993 2 S  Screw, 5/16-18 x 3/4
347 1773576 2 Machine Screw, 10-24 x 3/4
351 1750687 2 S Hose Clamp
352 1724061 1 Fuel Line
399 1764005 1 Clip
513 1727491 1 S Fuel Filter
533 1738433 1 S  Bushing
534 1751477 1 S Fuel Tank Elbow
535 1768804 1 S Fuel Tank Vent
539 1766326 1 Oil Drain Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 5 of 41

Body & Trim Assembly

1405

mW\ o @
€ [/l” “nwz
,, ,A,ny”wlvw
3 l.._uwwaﬂw
, - MI’VN : \\

N

-

3] AM

\ A'?,

\,

e

v ZWKHN
// ¥/
{

nllu.llu.

N /

\\
V,W,,

\

oy
R/
S \““““m
8 \““mmw\ f
) \ \”\
N
N2V

f/

ch
w0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 6 of 41
Body & Trim Assembly
Ref#  Part Number Qty S/P/F  Description
9 1186391 12 S  Flange Nut, 5/16-18
10 1100044 6 S Hex Head Screw, 5/16-18 x 3/4
19 1772878 4 Self-Threading Screw, #10
45  731-3267 1 Hood
46 1772896 1 Console
48 1765331072 1 Rear Fender Trim
49 1772846 1 Right Foot Pad
50 1772845 1 /P Left Foot Pad
52 1773591 2 Latch
56 1186389 6 /P Flange Nut, 1/4-20
?57 1761680 2 S  Self-Retaining Nut, 5/16-18
59 1773226 1 /P Hood Pivot Pin
60 1723478 3 /P Cotter Spring, 1/8
61 1186330 2 S  Screw, 5/16-18 x 7/8
62 1772979 1 /P Lift Handle Cover
64 1750532 12 S  Self-Threading Nut, 1/4
65 1186309 4 /P Flange Screw, 1/4-20 x 1/2
67 1765493 1 Storage Top
68 1765492 1 Container Cover
69 765494 1 Storage Container
84 1100241 2 S  Lockwasher, 1/4 SAE
85 1107383 2 S  Flat Washer, 3/8
88 1186097 4 S  Carriage Bolt, 5/16-18 x 5/8
115 1120210 1 Drive Pin, 3/16 x 1
126 1186469 2 S  Carriage Bolt, 5/16-18 x 3/4
129 1773236 1 Steering Cover
?133 1723384 4 S  Washer
173 1773623072 1 Hood Strap
179 1730681 2 /P Spacer
194 1186229 2 S  Hex Nut, 1/4-20
230 1768787 1 Cap
265 1705793 2 Nylon Washer, 3/8
266 1706782 2 /P Bowed Washer, 3/8
267 1734269 2 Adjusting Knob
268 1754125 2 /P Shoulder Bolt, 3/8-16 x 1/2
269 1766075001 1 Seat Bracket
270 1766074001 1 /P Seat Support
271 1766077 2 /P Compression Spring
273  757-3011 1 High Back Seat
274 1766347 2 /P Spring Hold-Down Bracket
275 1111599 2 S  Screw, 1/4-20 x 5/8
333 1723384 4 S  Flat Washer, 5/16 x 1-1/2
359 1100913 2 S Hex Head Screw, 3/8-16 x 7/8
360 1110108 2 S  Locknut, 3/8-16
368 1767995 1 Pad
388 1893445 2 S  Flat Washer, 3/8
531 1773202072 1 Rear Fender

WWW.mymowerparts.com



Page 7 of 41

(4
Q=
\ — .
N> /77N ARG
\)_Iqﬂmw N N\\ ﬂ/ \\\ /”., //
{

AT

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405
Carburetor

o
el O |6
N / A\ o 02—
NS N B L
D st
' e w| & S
™ M~ e
L o
| n
& ) ] m
folo] mv mmu. 7 O
o| & o | &)
A ™ S
) - - o
N ) i \HH i -
A K %_ 23 Wn\ ;x . B
= | cO\ u@mw | 267 Q= A Nu
,“m___.. = MRS Wu.um. mlnu_ unmv“. @Iu \mmwn W
| 1 Ky%\ﬂ\ 2/ -y prmmm—— 3
X, o || &L ”
mv\@ﬂ oz} | _Q ) @@_._.1...3@ W , m
. T M~ ./WH\\N y
) ow) @ G %ﬁ
@ €2 mm\ =
o [ A S o 2 m
™M T I0e :
= - (o] i
el
- | e )
- X R "«
- e —
i
e O
.H—_HQ .unf
A, @”/ o
_ Oy © P
7 g 25
| 2 Ahu mmv
™~ c
<F
o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 8 of 41
Carburetor
Ref#  Part Number Qty S/P/F  Description
51A BS-273650 1 S Intake Gasket
93 BS-281346 1 Throttle Shaft Bushing
94  BS-498030 1 Idle Mixture Kit
95 BS-94098 1 S  Choke Throttle Screw
98 1 UNKNOWN
104 BS-231789 1 S  Float Hinge Pin
105 BS-231855 1 S Float Needle Valve
106 BS-231856 1 S Inlet Seat (Pump Feed)
108 BS-224558 1 Choke Valve (Manual Choke)
108A  BS-220540 1 Choke Valve (Choke-A-Matic)
111 BS-262715 1 S  Detent Spring
117 BS-232118 1 S  Main Jet (Standard)
BS-232119 1 S  Main Jet (High Altitude)
125 BS-693194 1 Carburetor
127 1 Welch Plug (Sold Only in Kit)
130 BS-224539 1 Throttle Valve
131 BS-494379 1 S  Throttle Shaft Kit
133 BS-494381 1 /P Carburetor Float
137 BS-281165 1 S  Float Bowl Gasket
138 BS-281164 1 S  Seal Washer
141  BS-495097 1 S  Choke Shaft Kit (Manual Choke)
141A  BS-495931 1 S  Choke Shaft Kit (Choke-A-Matic)
142  BS-232117 1 S  Carburetor Nozzle
186A  BS-493496 1 S  Hose Connector
187 1 UNKNOWN
240 1 UNKNOWN
601 1 UNKNOWN
634  BS-494453 1 Spring Assembly Seal (Manual Choke)
634A  BS-494455 1 S  Spring Assembly Seal (Choke-A-Matic)
947 BS-497672 1 S  Fuel Solenoid
975 BS-495933 1 /P Float Bowl
987 BS-281166 1 S  Throttle Shaft Seal
1091 BS-281364 1 S  Limiter Cap

WWW.mymowerparts.com



Page 9 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405
Covers

///,
N,
\
/
)
/,../
\
/v
=" ——————
g N\, N\
Ty N \
,ﬂl— /”, /
mmw o N\
= N
mw /v ‘vﬂf /I
= VAR N
\wnu ) /S — \
7 &7 o
/L g Ja—
/ N\ \\mm“m&\ / 0\
= iy /
47/t ,
Jof ) VA
(o iy /
&7 P NN \\km\ /
a0 - /
™ Ve N \“\ / /
& / AN% Y
\\ \ mm / // A/(mw||||...|muv\
of ®
’ V _/,, nmm
/N ®
| \_“_ \w/ "
// S/ 7
\ \ \ \\
\_ 7/
NS\ g\
N
R L
%, \ - “\
/ S // \\ T /
f / /yw\\ FE/
m— \Vuﬂw // (=] /
N p:4 <t
cmmeme A = o /vﬂ.
Ll ® ~
--v-r-ﬂvwn- ™
N .3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 10 of 41
Covers

Ref#  Part Number S/P/F  Description

37 BS-224502 Flywheel Guard

Shoulder Screw
Mounting Bracket (Front)
Mounting Bracket (Rear)
Starter Drive Cover

423  BS-94903

493  BS-224968
493A  BS-224969

727  BS-490324

304 BS-225017 S  Blower Housing
304A  BS-225016 Blower Housing Cover
305A BS-94786 S  Hex Screw
305B BS-94822 Torx Screw
346 BS-94896 S  Hex Screw
S
S

Q
PRRPRPPRPRPPRPR RS

WWW.mymowerparts.com



Page 11 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405
Crankcase

o
N
\\.W/A\%HU N
@) \Aﬂ/ V ,
/)b i @7
A M@U\ @\ﬁlumum‘uﬂ/.& ../ J,A----.........----
nn, S B— _ / / I N // /
ALY, / v V ,”“”W e rzﬂlll
2 _ VAN 5\
N | T, S e\ Q
- Q ,Qi IIII.MIJ - J% \ - uﬁs
= Ny ,,wﬁ/ﬂ\]u\ 1 /Y v 2N &)
A \\ A2/ O %
N \\MAM\ C\ /”, ”/ W7/ \, /A VL\\\ 4+
Y hmMMl/ / / /Am e ,U”, Y/ \“anm& \ M IIIIIII % ,lk.\
a_))) v N \E M ) ==L ) - w
—L ) TN V- ANy S— A 0 /Nm/ WP \\ <2 "nm
Z b vw vw‘ \. l_///luh_.. ..(D/o lwﬁ \“\ \\ \\ \\ " p
7N\ R /”/% /2 // mu
M~ /QJ@W-HA \\\
™Y W/V a W
w - / 3
A < \o/ V/ m
>
A/
N3 =
0 ) © -
A
/ Mv\
\\ \“\ [N
A y/ WD
- O~
e
"~y e W,
L - JM@_ ol / S
DAl ™ )
0 - a . —
\mm;)ﬂuu,, I~
/ //w P oY a
Q . S Z e
AM . D.//A,MA \W\”WM// \ ||||||| ””//. A@ AM\WMWWMNWMMMWI
n,uvr 7 NU// 7 \N\\yﬂ M M 0 i) ~ 77 \V vv
= RN NNC
1 \VJ Y /unn\\wxmmmmm
[N~ //NRN\ /ﬂAM\\ mm" A \WW “MM“““WMWWWV
/ mmmw“mm\ \,
q| &&=




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 12 of 41
Crankcase
Ref#  Part Number Qty S/P/F  Description
4 BS-496742 1 Engine Sump
12 BS-271916 1 S  Crankcase Gasket (Standard)
BS-271997 1 S  Crankcase Gasket (.005")
BS-271996 1 S  Crankcase Gasket (.009")
15 BS-94239 1 S  Oil Drain Plug
16 BS-498971 1 S  Crankshatft
20 BS-291675 1 S Oil Seal
22 BS-692125 1 /P Hex Screw
24  BS-222698 1 S  Flywheel Key
25 BS-499284 1 /P Piston Assembly (Standard)
BS-499288 1 /P Piston Assembly (.010" OS)
BS-499292 1 Piston Assembly (.020" OS)
BS-499296 1 Piston Assembly (.030" OS)

26 BS-495854 1 Ring Set (Standard)
BS-495852 1 Ring Set (.010" OS)
BS-495851 1 Ring Set (.020" OS)
BS-495855 1 Ring Set (.030" OS)

27 BS-263129 1 S  Piston Pin Lock

28 BS-498319 1 Piston Pin (Standard)
BS-498320 1 Piston Pin (.005" OS)

29 BS-494504 1 S  Connecting Rod (Standard)
BS-494490 1 Connecting Rod (.020")

32 BS-94695 1 Connecting Rod Screw (1-7/8")
32A  BS-94648 1 Connecting Rod Screw (1-5/8")
?43  BS-490815 1 S  Governor/Qil Slinger

46  BS-496885 1 Cam Gear
146  BS-94196 1 Timing Key
219 1 UNKNOWN
243 1 UNKNOWN
741  BS-262932 1 S  Timing Gear
757 BS-213998 1 Counterweight Link
758 BS-399891 1 Counterweight
759 BS-230787 1 S  Counterweight Pin
761  BS-94593 1 Hex Screw

1055 BS-231931 1 S  Oil Pump Tube

WWW.mymowerparts.com



Page 13 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Cylinder Head

1405

\wmw.\.nnnnn wmwm,u,me
\\M\\\ \ w\\
7/ 4
/7 /7
// Vi
/ 4
@ 7.2 / y/4
—/ O | e A )
,_mw,:“v\\\\\\lf// Mw\\r /mﬂmmmuunww o \r \ﬂam ||||||||||| A
v v 2 T e o \mm/mmuw\ 1)
\\\ ’ \\.m\ 16 “_.....- \““\ AN gﬂ
G\ A2 7 )
B o ~ &
E @G e = VA -/ wd
S — e .
Va7 =N, V%
V0 AR N 0%/
1/ \ et e T Y
1/ e \“5?1:\;(% = 3
"y / < :wmmmW \i@ e e U4
VS /B Y
y/ \\\m \\wmm“nunnnn“\mwm@v\ £ A,mmmv\./ \“mummw\v o0
A _\ \\ “\ \)v\\m“unuﬂnnuuﬂuw “Wv(\ mv\v g V/ .V\ /
7y AP NV
7R @ e~
) s 7 A o \ X
AN /aanv . \\N 2
./ N e, .
AA“\@ i Lm\mmwm,\\wM\mw)w \\.mw |||||||||||| 1 wmw\u //, //mwv
k" 4~ A
(=74 / Vi
/ 7 7N\
/ //
/ N
o
=
=
T
NMW\\
A-_v v \\.\\\\\\\
] - AMWH
@
~W w0 @ /fk
Am“wmmw \ © /[ 4
> \ O\ \ ¥ ° [
=N % \ B b
Lo / e N / m\\\\
D\ =) % A/ 7
© N\ 5 ( @ !
@ \ ¥ \ & = |nl e
& \ o
0 N \ s

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Cylinder Head

Page 14 of 41

Ref#  Part Number Qty S/P/F  Description
5 BS-691165 1 S  Cylinder Head
7 BS-273280 1 S  Cylinder Head Gasket
13 BS-94728 1 S Hex Screw
33 BS-495856 1 S  Exhaust Valve
34 BS-495857 1 S Intake Valve
35 BS-262811 1 S  Valve Spring
40 BS-224641 1 S  Valve Retainer
45 BS-262411 1 Valve Tappet
51 BS-281735 1 Seal-O-Ring
166  BS-94555 1 S  Rocker Arm Stud
192 BS-492160 1 S  Rocker Arm Adjuster
238 BS-262836 1 S Valve Cap
305 BS-94682 1 S Hex Screw
868 BS-499236 1 Valve Seal
871 BS-262835 1 Guide Bushing (Intake & Exhaust)
1022  BS-272475 1 S  Rocker Cover Gasket
1023 BS-214314 1 S Rocker Cover
1026 BS-494432 1 S Push Rod (Intake)
BS-495136 1 S  Push Rod (Exhaust)
1029 BS-224554 1 S  Rocker Arm
1034 BS-495248 1 S  Push Rod Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

pr—
._._H_uni_r f

1.u.uu.1.rl...

%\\\1]

(=] /

= L /
© e _
B r..:uHHunM,,,
[N
g e
© e
Dl - \.\1..._\
hnH.H. i wf mm 3
o, &
il - N
nmwﬁuﬂuﬁ\ U ﬂf! w
v EWVA- - A
i o n... Wi
_‘.m im?-xm m J 0 w%m ¥ 11 mmmmww
| TN §lacs
B4 e 1 [
- H f%}.{.k.. ANV?. uuf.,.., |
< ,--.Hm--mw.-u A A i
B/ i, e g N
- v e e
g ] x“g J”,Hﬁw
\\ uxr.r...r.,
A
..\\
Ve
#
N NDLF f,
o S L _
c ......u_-r e _mnn VW
- A m
) : ) ’ { !
< / S & 7 SR _m\x 7 xmﬂ / wm
T - ., % . A Mk 1
S it | ey _ ,__. mmx M.\ A
1o EEY A Yy W
% S “_ 2 St *m — v._mnm !
SR 4 F ) i
—~ . - _ mﬂmﬁm =

2y

o — 1__1_

", ff,.,f-[‘i

= ,,,,
_M”Mp: |
- T

L))

o

.rl.llllq

/

-..._.i.r_-.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Electrical Assembly

Page 16 of 41

Ref#  Part Number Qty S/P/F  Description
9 1186391 1 S  Flange Nut, 5/16-18
10 1100044 1 S Hex Head Screw, 5/16-18 x 3/4
70 1107381 3 S  Flat Washer, 1/4
80 1772950 2 Cap
84 1100241 2 S  Lockwasher, 1/4 SAE
168 1100805 2 S Hex Head Screw, 1/4-20 x 3/4
194 1186229 3 S  Hex Nut, 1/4-20
?275 1111599 1 S Hex Head Screw, 1/4-20 x 5/8
277 1185985 5 S  Keps Nut, #10-24
278 1735531 5 S Cable Tie
279 1751328 1 S  Push-Button Switch
280 1752137 1 S  Solenoid
281 1768882 1 /P Seat Switch
282  725-1737 1 S Battery
283 1753986 1 /P Key
284 1754250 1 S  Ignition Switch
287 1758070 5 S  Sems Screw, #10-24 x 5/8
288 1758146 1 S  Ignition Switch Mounting Nut
289 1758147 1 S Cap
290 1764898 1 S  Starter Cable
291 1764886 1 Negative Battery Cable
293 1764888 1 Battery Cable
294 1764890 1 Solenoid Boot
295  629-3051 1 /P Main Harness
297 1771865 1 /P PTO Switch
298 1764899 1 Terminal Boot
300 1766184 1 Switch Cover
301 1772922 1 Grommet
305 1709652 1 Wing Locknut, 1/4-20
306 1765258001 1 S  Battery Clamp
308 1766163 1 S  Hook Bolt
309 1747738 1 /P J-Clamp
311 1772002 1 /P Headlight Reflector
312 1765400 1 /P Lens
313 1185712 2 Self-Threading Screw
362 1724492 2 Self-Tapping Screw, 1/4-20 x 1/2
391 1772387 1 Switch Bracket
398 1772906 2 Clip
522 1772001 2 S  Headlight Bulb
523 1752875 2 Socket
536 1768969 1 S Fuse
538 1764897 2 S  Panel Light Bulb
571 1755616 1 Diode
700 725-1718 2 S Relay
701  710-1003 1 /P Tap Screw, #10-16 x 5/8
702  725-1657A 1 S  Safety Switch
721-0342 1 S Relay Gasket (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

. 2N
: &)
,_H_ A\ 4 A . mﬂzr\ . mmwm“\
0 b e
2 o
o LN
x| @
hd M&mmmmﬂu i i
2
by G5y
3 2
o
gm0 p \unuwmmww//
o mmmmmjmmw// —_
M~/ SR Py
/ mﬁmmm_ mmummv,mmw/y/ A A _ mw 7 /ﬁ“..v
i \ &mw Axmﬂ, _,/ o0 / r/mw \) ﬂmwu.
_7/ m}uj ww&w , w FER, KHMMHM - y =
. i o o) - \a _
, \\L Ssmﬁm& _ B 01 Amy lm..g S . 7
v MEE [ e e B Cmep O
.ﬁ% @WWWNY — e < 3
o+ POV ) = p T -
A mm&“&\\ =l e XU ﬁmﬁ VN /e g
N gl & Y A F e
IIl!MnmmNW\\ [{#] ﬂ L,“. B ,\W \\m\‘ o - /N e WL!\ mmﬁ “mm““
5 3 ._
S R
O
< . 3
2 7 o
o ~ / m@ 7 e
2 X A4 N
g 0 2, K 4 A«
= N A\, _7 A .v ]
g Y 2 AN R RYA:
o IS B @L“ _,N,, /” ,7_/ Mﬁ
< = o L — \ \ , o W
- o ., A\ B PN
Z W\ o W

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Flywheel, Magneto & Alternator

Page 18 of 41

Ref#  Part Number Qty S/P/F  Description
23  BS-492326 1 S  Flywheel
73  BS-494439 1 /P Rotating Screen
75 BS-225136 1 Flywheel Washer
78 BS-94821 1 S  Torx Screw
188 BS-94627 1 Hex Screw
333 BS-495859 1 S  Magneto Armature
334 BS-94731 1 Hex Screw
356 BS-497708 1 S  Wiring Harness
356A  BS-494705 1 S  Stop Wire
363 BS-19203 1 Flywheel Puller
474 BS-392595 1 S  Alternator
482 BS-93621 1 /P Hex Screw
521 BS-272699 1 Cable Shielding
668 BS-805402 1 S  Spacer
726 BS-399676 1 S Ring Gear (Includes mounting hardware)
729 BS-281390 1 Wire Clip
851 BS-493880 1 S Cable Terminal
877 BS-393537 1 Alternator Wire
1005 BS-281400 1 S  Flywheel Fan
1006 BS-224413 1 S  Fan Retainer
1044  BS-94673 1 S  Shoulder Screw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 41

1405

/
4 5./ \
.A \\ \ A/l-”VN i nﬂ_\\v\/_ﬂr:,/\ \ \ //VI’
= == \\
N e e _A L) /.AIIII L -, W \, I
AWUHHHHHHHHH\\\ N ,//// .\l.,a._. .VA R \ﬂ ,/
~ ., MNVERANEZZ\ R\
¢ | N NN
@ \ AW \ / / W\ \\\
o . SN \/ /
OO )/
‘o .// \\h \‘ N\ / \ I/

WWW.mymowerparts.com

_ NN L ¥4 \\ e, @
Say = NS PN 4
J N\ §S VANVERAY
yayd W/ / \,.\y “ 7
= 4\\”\\\ / \ .”....I.ﬂ o waw,\wwm Y )w&u\ <
o @Tu\. /._ \ = L “H“\ A /R ,
£ 103 \ .o w \ N/
AR ¢
%] - ]
< \ \ A /(N,
()] o) \\ /. v '
m \ \ $n
< { /
LL \ \\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Frame Assembly

Page 20 of 41

Ref#  Part Number Qty S/P/F  Description
1 1772924072 1 S Frame
2 703-3308-0498 1 Rear Tank Support
3 1772809072 1 Attachment Bracket
4 1772807072 1 Heat Shield
5 1765431072 2 Fender Support
6  703-3293-0498 1 Console Support
9 1186391 20 S  Flange Nut, 5/16-18
10 1100044 16 S Hex Head Screw, 5/16-18 x 3/4
?11 1185798 4 Hex Head Screw, 3/8-16 x 1/2
14 1107382 8 /P Flat Washer, 5/16
?56 1186389 1 /P Flange Nut, 1/4-20
?65 1186309 1 /P Flange Screw, 1/4-20 x 1/2
91 1732499 4 /P Locknut, 5/16-18
236 1186329 8 S Flange Screw, 5/16-18 x 3/4
309 1747738 1 /P J-Clamp
?333 1723384 1 S  Flat Washer, 5/16 x 1-1/2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 41

1405

Fuel Pump & Governor Linkage

\\lvr;
A ~—
Ammn“ ,ﬁ/ T
N\ &
/ /
A
NN
NN ) "
P —— _
// / mmmmmmm-u“‘. LO
\ // AQ \\ |||||||
\ S,
00 ,ummwwww, 0 WO
h 12 (W '~ ~g
» O d ™
L AY
.u”/ Aﬂmy \
— .{7 (VI
\\M.IIIN ///// o IIMFIJ
\ 7N mw/ S G &S 3
\\ \\ /ﬂ/ % // w \HHHHHHI
/ A\m@ \G|
AHU vu ,n<u. 1 m/
//mmww u, ({o] /”/ ® \vm
= © \ AN
\\\Mmimv o
(P HHHLW;
=
|
N R\ ~
AN
N AN

\u o / «~ €O
GSPD &

L.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Fuel Pump & Governor Linkage

Page 22 of 41

Ref#  Part Number Qty S/P/F  Description
201 BS-262767 1 S  Mech. Governor Link
209 BS-260871 1 S  Governor Spring
216 BS-262766 1 S  Choke Link
222 BS-495611 1 S  Control Bracket
232 BS-262785 1 S  Link Spring
305A BS-94786 1 S  Hex Screw
346 BS-94896 1 S  Hex Screw
387 BS-491922 1 S  Fuel Pump
601 BS-95162 1 S Hose Clamp
663 BS-94929 1 S  Hex Screw
788 BS-225563 1 Pump Bracket
?789  BS-497708 1 S  Wiring Harness
918 BS-393815 1 Vacuum Hose
952 BS-231109 1 S  Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 41

1405
Intake

SRR RN
A" N QD
//,, // ]
\ ,/ , -
W\ \ e
// / ,,,/7 mumy/w Mfﬂy,mmw/@ \ wnmw,
A EBEN, — TSe===T 7l
,w{% ‘,,,-X...V/ \ \ /, comm— 2 e /,/ S\ ©
| //,, m@//,m mm.mmmmmmmw.y/ 0 © P\
. \
/,,/ )
///M(\
. ///(k‘\nmm IIIIIIIII lh%\.\
10
_AQ-
. _‘“-
\\AM% ..... /
A
/ Y
¢\
N\
\ \ AN
\ N
VAN
ANy
0/7) —-+0  \ \
A(\\WV\V 0 NV
- ™~
© \ 7
< \ 1
\ /7
gy
NN /144
w X/
VAR
2
A
¥y \w
E]
o
1O
(D
o
(o]
L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 24 of 41
Intake
Ref#  Part Number Qty S/P/F  Description
50 BS-690193 1 Intake Manifold
51 BS-281735 1 Seal-O-Ring
51A BS-273650 1 S Intake Gasket
53 BS-94637 1 S  Carburetor Mounting Stud
123 BS-95160 1 Hex Screw
171 BS-281051 1 S  Air Cleaner Knob
224 BS-94730 1 Hex Screw
284 BS-94704 1 S Hex Screw
445  BS-496894 1 S  A/C Cartridge Filter
467 BS-493903 1 S  Air Cleaner Knob
535 BS-272403 1 S Pre-Cleaner Filter
537 BS-281106 1 S  Seal-O-Ring
646 BS-224546 1 S  Support Bracket
663 BS-94929 1 S  Hex Screw
872 BS-281365 1 Air Cleaner Cover
875 BS-495862 1 A/C Plastic Base
965 1 UNKNOWN

WWW.mymowerparts.com



Page 25 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kits And Gasket Sets

1405

A|-|Innn““””“”ﬂ
. & \s
MM- ’””un”””“””””VW
L)
(2} "
¥}
2 7
.AH_ ) [ / -
g ' Ve |l
™ ,?Wm\ 5 ¥
Ly | /_/mmwv ﬁ“m
/, \ p= -
N A;mw/ Vi A\ e, |9
- \/ N\ - \@\1 ||||||||| ) 0
ol ch Ul Nof w0\ / /7 ) w6
/,w \ \ “.._. \ \“\ \“\ (3]
N -
ey /
~ &7 o e 5 \ \““
m () ) 2 )@ /o
e (0 M~ / /) ]
p /,(‘\ P N~ @\\A\ S / A\ /A
= Lo w0 ! /lnu“\“ww.,rnwv (o'’ mu.
b))
\nmmWWWﬂ/
N\
Amwmu/ v
+ iwmmmﬂ!
ax ~ O )
o, P 8
. <t -~
o o) \ ,
© © - @ |
7N\ wl| (&
wamu [ // . w (e O
[ W | & = / //
- _mw ¥, A 1] // //
L= o) /// \ V“_ “\ \“\
AN \\\ (7] /
& & 0 N/ P \“\ \“\‘
R G _G“ / /AN
- /( )/
o ) I
| 8 0 ol | ——— ol
i b
Ioc.
=J e W)
= o
e wﬁ . -
o ioc Y -
m\na\ww.\ <t & o
(== of | ¢ /
/ el I~ .w { P WW) 2
N ¢ - py ~ g
mlm fmwv, mGr\\““\ ) HG _ma. @@ e M~

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Kits And Gasket Sets

Page 26 of 41

Ref#  Part Number Qty S/P/F  Description
3 BS-391086 1 S Oil Seal
7 BS-273280 1 S  Cylinder Head Gasket
9 BS-27803 1 S Breather Gasket
12 BS-271916 1 S Crankcase Gasket
BS-271997 1 S  Crankcase Gasket (.005")
BS-271996 1 S  Crankcase Gasket (.009")
20 BS-291675 1 S Oil Seal
51 BS-281735 1 Seal-O-Ring
51A BS-273650 1 S Intake Gasket
87 BS-491232 1 Governor Shaft Seal
93 BS-281346 1 Throttle Shaft Bushing
95 BS-94098 1 S  Choke Throttle Screw
104 BS-231789 1 S  Float Hinge Pin
105 BS-231855 1 S  Valve Float Needle
106 BS-231854 1 S Inlet Seat
116  BS-241402 1 Seal-O-Ring
116A  BS-270920 1 S Seal-O-Ring
117 BS-232118 1 S  Main Jet
121 BS-690191 1 /P Carburetor Jet
127 1 Welch Plug (Sold in Kit Only)
137 BS-281165 1 S Float Bowl Gasket
138 BS-281164 1 S  Seal Washer
142 BS-232117 1 S  Carburetor Nozzle
358 BS-691580 1 Gasket Set
524  BS-281370 1 S  Fill Tube Seal
537 BS-281106 1 S  Air Cleaner Gasket
634 BS-494453 1 Spring Assembly Seal
634A  BS-494455 1 S  Spring Assembly Seal
868 BS-499236 1 Valve Seal
977 BS-690192 1 S  Carburetor Gasket Set
978 BS-272888 1 Oil Adapter Gasket
987 BS-281166 1 S Throttle Shaft Seal
1022 BS-272475 1 S Rocker Cover Gasket
1033 BS-691581 1 Valve Overhaul Kit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 41

o

3

Fri

HI I
-3 4

-

r
et _ "
" | M=
g -

B

i
DY
___

LI
“—_ ﬁ iy

,,__,,,,

._.J_..

WWW.mymowerparts.com



Page 28 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lift Assembly

1405

1
3
oy e
. TR
N [Cor
. g

. /

~
\$

R - 7VV,.“|

/nmu.n“nnﬂﬂﬂ

7 \N mmmwu.un_“ﬁ.ny/ Y
(| L=

N

N
&=

N\

3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 29 of 41
Lift Assembly

Ref # Part Number

Q
<
w
)
_U
=~
T

Description

9 1186391 4 S  Flange Nut, 5/16-18
13 1733398 4 S  Hex Top Locknut, 3/8-16
29 1177567 2 S Retaining Ring, 5/8
31 1758231 1 S  Hex Top Locknut, 5/8-11
85 1107383 4 S  Flat Washer, 3/8
163 1186231 2 S  Hex Nut, 3/8-16
219 1752694 1 Trim
231 1111614 2 S Hex Head Screw, 3/8-16 x 3
232 1773610 1 S  Screw, 10-24 x 5/16
236 1186329 4 S Flange Screw, 5/16-18 x 3/4
242 1763355 2 S  Flat Washer, 3/8 x 1-1/2
243 1773138 1 Lift Assist Spring
244 1773201 1 /P Height Indicator
245 1773139 1 Lift Assist Screw
247 1773206 1 Extension Spring
248 1773183 1 Cable Assembly
250 1772806 2 Lift Clamp
251 1772868 2 Lift Rod
252 1772438 2 /P Rear Lift Swivel
254 1766080 2 Spacer
255 1772873 1 Extension Spring
257 1772870 1 /P Rod
258 1772851072 1 Lift Assembly
259 1772871 1 Pivot Block
260 1772872 1 Spring Anchor
261 1766340 1 Lift Grip
276 1772865 1 /P Lift Button
277 1185958 1 Keps Nut, 10-24
321 1772165 1 Dome Cap
529 1773268072 1 Right Lift Link Assembly
530 1772869072 1 Left Lift Link Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 41

1405

nivdww

N wm
< mm
I3
9]
. Ye)
\muuﬂ WW A P -
A\ w ........................................ e (R
w m 'll.. — Tl! — M - ) :\Mv ﬁu:, Vu_
mnm\m /m % AMMML R - LM N/ V
o < =
w | ©w ™
S8 2 L6
(¢ 4] A
N
- / 6//
AV \
(0 AWV
“mw [Te] ///illl\\\
5| =
(2\
J /_
~ Q\mnm ,mmv\\\
. . \NVW
. m e //mmmv\ \\ \H\IM ,%mwww
I =N 00 N ] E
&) AA.:,Q SN Nvm \\xP\V/ “m,_m._
|m \\ hm A\nlfu//fv//me,ﬂ o \ \,:wlnux\/ <&
TN (CINY
Q \,v /numwmmmn““\ ”, . /V/\rnmnnnuuu
] N \ A\ V\ e
L. /A /V\ \ Yo -
S ™, s
o \ - 7S N
g ST vy
5 o — g\\ =
wl .mm_ ,N/JIH\QM_\ )
O .

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Oil Pump, Filter And Dipstick

Page 31 of 41

Ref#  Part Number Qty S/P/F  Description
116  BS-281402 1 Seal-O-Ring

116A  BS-270920 1 S  Seal-O-Ring

305A BS-94786 1 S Hex Screw
423  BS-94903 1 S  Shoulder Screw
523  BS-495230 1 S  Dipstick
524  BS-281370 1 S  Fill Tube Seal
525 BS-496113 1 Oil Fill Tube
847  BS-496415 1 Dipstick/Tube Assembly
978 BS-272888 1 Oil Adapter Gasket
979 BS-496745 1 Pump Cover
982 BS-94899 1 Hex Screw

1024  BS-493884 1 Oil Pump

1027  BS-492932 1 S Oil Filter

1028 BS-496744 1 Filter Adapter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 41

1405

Assembly

ission

Peerless VST 205 Hydro Transm

wp e
/ I8
- ,- (LYY

//V\

”” (u- Y@@ -

\

n.u./.mnnum__z o

-
"

+\

ey
g 8

~ 3
7@

=
&)

v

- o~

B R %

N \*
N\

X x./// @ ©

N,
SN
.mmnv N

N
.

N,
ﬂ// \

)

-

N
N

AN

"
o
-

.//Y/ Y
N AN \ . "

EEAD Oy N win' & ~Gy  *
AR 2N W T ed W
¥ Rﬁ,mx_ymy..a e
e e b WY

@T_.q-..-.,awﬂ .
A. 4 [ 4 i - o L
s ,,%W,O ﬂ/ 4 % ,‘» \

BN AN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 33 of 41
Peerless VST 205 Hydro Transmission Assembly

Ref#  Part Number Qty S/P/F  Description
8 1100045 2 S Hex Head Screw, 5/16-18 x 1
9 1186391 9 S  Flange Nut, 5/16-18
10 1100044 4 S Hex Head Screw, 5/16-18 x 3/4
13 1733398 4 S  Locknut, 3/8-16
14 1107382 15 /P Flat Washer, 5/16
26 1100254 1 S  Flat Washer, 1/4
33 1766984 1 /P Flange Lock Screw, 5/16-18 x 3/4
40 1766241 2 /P Special Washer, 3/4 x 2-1/2
44 1765307 1 Extension Spring
51 1767984 1 Grip
53 1772776 1 Stop Bracket
81 1100048 1 S  Hex Screw, 3/8-16 x 2
83 1100086 1 S  Hex Screw, 3/8-16 x 1-3/4
84 1100241 1 S  Locknut, 1/4
85 1107383 14 S  Flat Washer, 3/8
86 1100346 5 S  Cotter Pin, 3/32 x 3/4
87 1111609 4 S  Hex Screw, 5/16-18 x 2-3/4
88 1186097 2 S  Carriage Bolt, 5/16-18 x 5/8
90 1715538 2 /P Nyliner Bushing
91 1732499 5 /P Locknut, 5/16-18
92 1770205 1 Drive Pin, 5/16 x 3/4
95 1756151 1 /P Idler Pulley
96 1760096 1 /P Belt Guide
97 1760097 1 /P Idler Pulley
98 1769038 1 Swivel
99 1772460 1 Clutch Rod
100 1771514 1 Brake Lock Latch
101 1765156 2 Clip, 3/4
102 1765167 1 Foot Pedal Pad
103 1772741 1 Brake Pedal
104 1765257 1 Brake Lock Bracket
105 1765297 1 Brake Pad
106 1765305 1 Compression Spring
107 1985140 1 Extension Spring
108 1765402 1 /P Extension Spring
109 1765461 1 Pivot Rod
110 1766215 2 Hub Cap
113 1118808 1 /P Retaining Ring
?115 1120210 1 Drive Pin, 3/16 x 1
117 1755319 1 Compression Spring
118 1185802 2 Flange Bearing, 5/8
122 1186393 4 /P Flange Nut, 3/8-16
?123 1715301 1 /P Thrust Washer, 5/8 x 1 1/8
134 1765064 1 /P Idler Arm
137 603-0644 1 Hydro Pivot Shaft
139 1890945 1 S  Flat Washer, 3/8
142 1772191 1 Belt Guide
144 1720928 1 Extension Spring
147  1773683P 1 Transmission, Peerless Model VST 205 (See

"Peerless VST 205 Hydro Transmission
Breakdown" illustration and parts list.)

150 1772208 Brak% Rod

1
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Peerless VST 205 Hydro Transmission Assembly

Page 34 of 41

Ref#  Part Number Qty S/P/F  Description
154 1766025 1 /P Clutch Retainer
160 1772330 1 /P Engine Pulley
161 1772844 1 Foot Pedal Pad
163 1186231 1 S  Hex Nut, 3/8-16
164 1767900 1 Belt Guide
167 1100243 1 S  Lockwasher, 3/8
171 1983110 2 /P Key
174 1111683 1 S HexHead Screw, 1/4-28 x 1
175 1185388 2 S Retaining E-Ring, 5/8
176 1747998 4 Flat Washer, 3/4 x 1-7/8
178 1724885 1 /P Roll Pin
183 1772222 1 Hydro Control Rod
187 1772728 1 Brake Pedal
200 1724491 4 S  Flange Lock Screw, 5/16-18 X 3/4
196 1773676 1 Dump Valve Arm
199 1773659 1 Dump Valve Rod
203 1773156 1 Belt Guide
221 1772207 1 Transmission Support
222 1772253 1 /P V-Belt
226 1773624 1 Belt Guide
233 1186328 1 S  Flange Screw, 5/16-18 x 5/8
241 1738490 1 /P Special Flat Washer
309 1747738 1 /P JClamp
310 1185715 1 /P Special Lockwasher
359 1100913 1 S  Hex Head Screw, 3/8-16 x 7/8
389 1730375 2 Flat Washer, 5/8
390 1705108 4 S  Flat Washer, 3/8
395 1772206 1 Brake Rod Guide
396 1772223 1 Control Arm
400  738-0322 1 S  Shoulder Screw, 5/8 x 2
401  736-0349 1 S  Flat Washer, 5/8
402  736-0349 1 S  Flat Washer, 5/8
403  741-0495 2 /P Flange Bearing
404  603-0641 1 Hydrostatic Foot Pedal
405 732-0395 1 S  Extension Spring
406 1120210 1 Roll Pin
407 603-0637 1 Cam Assembly
518 1766275 2 Tire, 20 x 8.00-10
519  734-3198 2 Rim, 10.0 x 6.0
520 1718086 2 S Valve Stem
521  634-3036 2 Wheel Assembly Complete (Includes Ref.

518, 519 and 520)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 0f 41

1405

Breakdown

ission

Peerless VST 205 Hydro Transm

o
(8N
Q
2l
D
:
< &)}
mmw co
o) B -
AHW (4N P /

/ nD_ /
V __“,m _wE@
s (@) &

hu 94
/ \\ mA .mu_/
b ﬁ]v IRl\ T,mm
o 2 /
™
/, /
ﬁu,
oH /m

3
82N

v.\ MV

.m_.u %fﬁuy,

”mwi

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Peerless VST 205 Hydro Transmission Breakdown

Page 36 of 41

Ref#  Part Number Qty S/P/F  Description
8 TC-792175 1 Woodruff Key
18 TC-786173 1 Spacer
36 TC-790075 1 Brake Disk
37 TC-790007 1 /P Brake Pad Plate
38 TC-799021 2 S Brake Pad (Pkg of 2)
39 TC-786026 2 /P Dowel Pin
39A TC-786174 2 Dowel Pin
40 TC-792076A 1 S Flat Washer
41A TC-790081 1 Brake Lever
42  TC-792073 2 S  Screw 1/4-20 x 1-1/4
43  TC-792075 1 S  Locknut 5/16-24
44  TC-790025 1 /P Brake Pad Holder
46  TC-786086 1 Brake Lever Bracket
76  TC-792174 2 Flat Washer
79 TC-792144 1 Spring
79A  TC-798027 1 Neutral Return Spring
80 TC-798030 1 Control Lever Stop
87 TC-788035 1 Oil Seal 5/8
189 TC-792168 3 Drive Screw #6 x 1/2
189A TC-792171 3 Screw 10-24 x 1/2
190 TC-792150 2 Lock washer
191 TC-792151 2 S  Nut7/16-20
208A  TC-798031 1 Fan/Coupling Assy 2WS (Incl. Ref. 189 &
189A)
209 TC-798024 1 Control Lever
TC-792154 1 Oil Fill Plug (Not Shown)
1773683P 1 Transmission - Hydro Unit (Not Shown)

WWW.mymowerparts.com



Page 37 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405
Starter

S, %wm@
- ~ N ,f;,./r .
(O & A
pSEN 5
o™ )
I~
e
e L
\\\\“m. T,
Q\ i fvwm\\w_ mw \\ A\ A MWWW.VL
e e \S
A 04 D\ Y
X8 A
N e b \, /
\ 5\ M\Uﬂe\\““ma. AH Lol ﬁ—"... ) /
nlv//// \«\\ mmwwmmv/vv HMWMMMWMI uﬂu /// f/
-\ N -~ A»A\wm \\,{Lw\mﬂwmm ! ,/ < in \ Y
? N (i =AY \/
@ EIEEE#7X R v
o 181N &
...u. «klm o™
\\\\\i;.!//
/ e N
\ @ N
/ \\.\ [
// \\&mw_ P nm,/
N {, @
\1!17 2 =" o
s U @ @a)
\ \“mm““ ) y aﬁﬂm an._wm.-ummw M\
', VAT NN
LoV <l 5, \A\f//ﬂ, . \\mum“\ /”,.me /7 // \mwmf
/A) N, L v/ ‘Y\\H“\ Iﬂf NN, v
hm,,,mmqywm@w, s NS
Mmz,wmwxwmmﬁﬁ ¢ ,w R ~ e mmuﬂﬂnm, =
\E LS S A 2>
Nz, s (7 @ A &
P = TR
“Mm" mwm Www.!,v ,/” f/,/”//M,//WW/
o) AN
{ummmaww,v ”%W/ ,,//WWWW rw,
s N M :
e,ﬁmvw /“WW G mmw
9 P
_ &\
- \ O\
w \N
=] N
™~ o @
_Fa__.u_.u_
cn
=
]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405 Page 38 of 41
Starter
Ref#  Part Number Qty S/P/F  Description
309 BS-497595 1 /P Starter Motor (3-5/8" Housing Length for
Plastic Ring Gear Only)
BS-693054 1 S  Starter Motor (3-5/8" Housing Length for
Aluminum Ring Gear Only)
310 BS-94003 1 Bolt (Starter Motor)
311 BS-497608 1 /P Brush Set
503 BS-806000 1 S  Starter Strap
510 BS-497606 1 S  Starter Drive
513 BS-398003 1 S  Drive Clutch
544  BS-497603 1 S  Starter Armature
?675 BS-225137 1 Flat Washer (Starter Motor Mounting)
697 BS-94951 1 S  Screw (Starter Motor Mounting)
729 BS-225170 1 Wire Clip
783  BS-693058 1 S  Starter Gear (For Plastic Ring Gear Only)
783A  BS-693059 1 S  Starter Gear (For Aluminum Ring Gear Only)
797 BS-92278 1 S Nut (Starter Terminal)
797A  BS-693167 1 Nut (Starter Terminal)
801 BS-497626 1 S  Drive Cap
802 BS-497607 1 S CapEnd
803 BS-497604 1 Starter Housing (3-5/8 Housing Length)
1051 BS-263080 1 S  Retaining Ring
1090 BS-497605 1 S  Brush Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 41

1405

Steering Assembly

AA_N-
/ / “M“
8 Bomg -
/ \ \\ /,
\\\ \
/ N
Nuu S \\ \
.gu,p / Z\\\ ,/
‘ FV v \ / ,
o
/ \\ <
\ w0 / \ = ¢ b5 iy
N o m LT L I /
AN ,H_...A s 8
/. 2000 ) mal
\\ K “ /
’ /, = \ \

s f)) e
2 L/ \

) _I a') _Qmﬂ-&\ 0 I_mu-u/ )

“F mwm \Avun,_n .
< V&

/ ™ nmu N
,, / ,A@ m./; /

mmwuw wﬂ-ywﬂl i

Www.mymowerparts. com

" &
.,/. // //H /”Il y \\
\ N e e = \\
. \, ~—l)
\ . /
R P /
N & e
“ ury
- 7
_ﬂ.. ,V\) 4
. APy \
/ .mﬂlﬂ \“m N\
SN
) —) P :
V \ &
[
P9 B
=
o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1405

Steering Assembly

Page 40 of 41

Ref#  Part Number Qty S/P/F  Description

15 1766027 1 /P Premium Steering Wheel
16 1772929 1 Steering Support Bearing
17 1765010 1 /P Steering Shaft
18 1771039 1 Pinion Gear
20 1771320 1 /P Steering Gear Assembly
22  731-3256 1 Steering Wheel Cap
23 1185284 1 S RollPin, 1/4x 2
24 1185348 1 S Drive Pin, 1/4x 1 1/4
28 1705092 1 S  Special Washer, 5/8 x 1
29 1177567 1 S Retaining Ring, 5/8
30 1768796 2 S  Locking Jam Nut, 1/2-20
31 1758231 1 S  Top Locknut, 5/8-11
32 1767953 1 Hex Head Screw, 5/8-11 x 2 3/4
33 1766984 4 /P Flange Lock Screw, 5/16-18 x 3/4
34 1765315 1 Drag Link
35 1186247 1 S  HexJam Nut, 1/4-20
36 1716180 1 Ball Joint
40 1766241 2 /P Special Washer, 3/4 x 2 1/2
41 1185830 2 S  Special Washer, 3/4 x 1-3/8
42 1768883072 1 S TieRod
43 1 UNKNOWN
55 1894062 2 /P Shoulder Bolt, 3/4-24
56 1186389 2 /P Flange Nut, 1/4-20
65 1186309 2 /P Flange Screw, 1/4-20 x 5/8
71 1110150 2 S  Self Lock Nut, 3/4-24

110 1766215 2 Hub Cap

175 1185388 4 S  Retaining Ring

190 1748415 1 Compression Spring

256 1705093 1 S  Flat Washer, 5/8 x 1"

366 1100266 1 S  Flat Washer, 5/8

387 1731504 1 S  90° Grease Fitting

501 1765263072 1 Left-Hand Spindle

503 1764140 4 /P Axle Bushing

504 1701447 2 /P Special Washer, 3/4

507 1765169072 1 Front Axle

508 1765004072 1 Right-Hand Spindle

509 1762254 2 S Tire, 15 x6.00 6RS

510 734-3197 2 Rim Assembly, 8.0 x 6.18

511 1718086 2 S Valve Stem

512 1185616 4 S  Wheel Bearings

532 1185976 4 S  Grease Fitting

533 634-3034 2 Wheel Assembly Complete (Includes Ref.

509-512 and 532)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 41

iagram

D

iring

1405

b=

[

Bk
i

SR B
Tahy el
a i

. r b
et ]
i 5 ]
o =y

] we L

_u “ e
T

L .I.I...-..

i

=
@ iE oo g

]

i

5%
E _w

&

oful 2%

Ly o T

w2 -

==

|

Ll

F== S

Hoais

il

al

oo
ol

£

oz

Jul1]

1
1
1
H
1
1

—

s

WWW.mymowerparts.com

1,
-
F I—
o @ Ewr--_
_m” |||_u||I‘H“||.
) L]
= o, -
b '
_“r.
oy
EE i
. -
“W ol
I
| L&+
{7 1
W
i)
[ .
£33
=4 (5]
§8¢
Cw o
OO0
0L20m



